Frrness ReALTy

Real People Real Results

Power Tower

MPORTANT: Read all instructions carefully before using this product.
Retain this owner’s manual for future reference. The specifications of this
_—

product may vary from this photo and, subject to change without notice.

Owner’s Manual

2866.1-102916 , )
Le Manuel Du Proprietaire



PLEASE DO NOT RETURN THIS PRODUCT TO THE STORE.

If you need help with product information, assembly, or
replacement parts. Please contact customer service.

Email us at:
Service@paradigmhw.com

Or call us at:
1-844-641-7920
Hours:
8:00 am to 5:00 pm (PST) Daily



TABLE OF CONTENTS

SERVICE

LABEL PLACEMENT

PRODUCT SAFETY-

ASSEMBLY PREPARATION

PRODUCT DRAWING

EXPLODE DRAWING

HARDWARE PACK

PART LIST:

STEP 1

STEP 2

STEP 3

STEP 4

STEP 5

STEP 6

ADJUSTMENT

WARRANTY

PART REQUEST FORM

10

12

14

16

18

20

22

23

24



SERVICE

IMPORTANT: FOR NORTH AMERICA ONLY

For damage or defective product, questions, replacement parts or any other
service support, please contact our customer service department (8:00 AM - 5:00
PM Pacific Standard Time, Open Daily) by below methods:

For Best Service Email:

Service@paradigmhw.com

Website:
www.paradigmhw.com

Toll-Free:

1-844-641-7920

Please have the following information ready when requesting for service:
e Your name
e Phone number
e Model number
e Serial number
e Part number
e Proof of Purchase

For damaged or defective product please contact our customer service
before returning to the store.

* Emailing us with the information above will be the best method to
receive aresponse during peak business hours.

**Response time may vary.
Paradigm Health & Wellness, Inc.

1189 Jellick Ave.
City of Industry, CA 91748, USA



:ouelp ‘le swe||
‘91U3||D |e SOIDIAISS eied
1Sdwdg-weg

026.L-LYO-v1¥8-L | s ejesdinss s inod

:A|1ep ‘@duelsisse Jawolsnd o4

:sinof s3] snoy ‘9 Josodwod

A.LI'IVHHSSEN.LI_.’

<mm ‘8YL16 YD
Ansnpu) JO A11D "3AY YIII3f 681 L
“2U] ‘sSaU||I9M U Y3esH whipeled

‘sajualpIe spasebn "sak3) se| unbas UaqLSap
35 0[ndj3Je 3159 p SI|eLIAeW
u0> 0 eLI3IqR PWE|| BUN 50| anb e3y119d 23uedLIqeR) |3

9p B2 9549213[3 UBgRP
equsopen ap opepiny 1 | (NO) Z0ESTVA 933 30 'ON

01U291 U130 OLIEIIGO "ONVL34NI10d 30 YWNdS3
30 ON3T7134 %001 3d 01S3INdWOD
9p BUPYQ 3P SONSIND3 | OAINN TINIWVLITAWOD TVINILYIN

pepljiqewepul e YIHVLND

Y40d0d Y0AIWNSNOD 13 0105
e ejsnfe 35 ou ojnojue 2153 “VLINOIL V153 N3LIND SINAIND

NOIDVII4ILON ¥ 3INIWTVYOTT YHYNOIDNYS 35

VSN 8YLLE
VD ‘Ansnpul JO 113 any ¥
(239 ‘sanasebid) anu SulssaulieM PUe BiesH
“SaUU|
SUWWeY aUNP NOINSIRYI | _pyey sio) xne EwEwE‘_Ecuw
5p 921n0s aun,p said a9sodde 159 ananbns ana)
in sed aN 'sbulysiung (ND) Z0gsZVA
SWOH JO neaing elulojjed INIWINISIOIYNI.A ON

np anbiuyda) siAdp np % 001 INVHIZINATOd

mnmn:oimn
LLLBPRIR R 52YDRS 9 3o vuyn0away sandN XNVINILYW
-|IgewwelULp S3I3D Xne 30 3NOI¥EVH INIWIHIIINI

HNILYWWOSNOD 313ND
sed yeysines aU Npoid 93 | 3y)qy 3uN0OSHIA INN Uvd FINTING
SIAV 313 L3d IN 3LLINOILS 3L

‘F1¥931NOILONYS 30 3NI3d SNOS

VSN '8¥£16 VD
N Ansnpu| owa_u.g(xu 6811
“5u] ‘ssaU[aM PUE Ya|ea} WBIpeieq

*spalebp buluing

“ME| Y}IM 3duepiodde

am 1o duseyj uado Jesu ul umn_‘_ummm iy w_u_:mm_f ul

s|euajew ay} Jey) JaInydenuew

paspiaxa aq pjnoys aied | I aurAq wvm& st co_umwc_tmu
“LLLunBR|Ing [eo1uyd3} sbut

unJ dwoH jo neaing | (ND) ZOESZVA "ON AUISIOY
D) JO sjudwalInbal =

%001 avd WVOd

A qewwel ayl ANVHLIINAIOd 40

195U 10U S0P BPIME SIYL ONILSISNODTVI¥ILYW MIN 1TV

HIWNSNOD
3DI11ON 3IHLAG 1435X3 G3AOW3Y 38 OLLON
OVLSIHLMYT 40 ALTYN3d ¥3ANN

-ae32udoid Np [anue 3] JIOA : UoIedYLgNT « *OUNP [P [BNUBN [3 JSA (UQIDBDLIGNT « =
*anbijjeIow 21n1dN)S B| B B1pEd JUSWIS|GNIWE / 510q / JUsWadInb3,| JBYLIA « ‘odinba [ap eadide) / BISPEW / [E19W 9P BINIINIISS B| 3P 0DIBWI [ BSIADY « ‘[enuely 5,J9UMQ 935 :uonedgn - [
"3UDIBW B 3INJUIRD ‘3)SId SIUL * SID||0Y ' JUDWS|GNAWE ZaANssd 12 21dold + | = “eujwed esed ejuid ‘eysid ap sepani ‘so||1poi so| ‘ensadidey e Jod odesy un ased A aidwi - ‘awely ainydnas A1isjoydn /poop /[e1sy Juswidinba yday) « =
Juawadinby,| ap a)piwny,| 33 a13issnod e| 19£0133u Jnod SpIwny UoHIYD un zasi(in « [l “odinba ap pepawny A oajod |2 Jeidwi| eied opawny oued un d1jn - = 129 Bub|[EM ‘S|23UYM DRI ‘S19]|0Y ‘A1a3sjoydn adiy pue ues|d - [
(232 * sajepad ‘ ulaly op senanbeld  3)13s ap 2613 * 3|35 e| ‘UOpIND ) Za.1as 30 zaydadsu| - m (232 ‘sa[epad SO| [F=lan 7uawdinba WOy 3INJSIOW pue IsNp ues|d o} fnm_u wep e asM « =
JWIYAYINOAgaH | = ‘ously ap e||nsed ej ‘ojuaise [9p 2110dos |3 ‘0JUBISE |3 ‘SoLIgNUEW SO]) judWAWLY )3Lde A 3SIASY « =A@ ) (13 ‘s|epad ‘sped jelg ‘1504 135 ‘1eas ‘siega|pueH) A[2indas uaybn pue 1>adsuj « =
'S91135 UIq 2133 Inod abe|B31 Sp S3)33|0W ZAYLIA + [HH] JANIWIYNYINES (=) AMFIM |
*231N29s papeo] bunds Ins abe|quuasse,p 19 UOISUS) B JaYLPA SUld « [FT)] ‘SuawauLy sepeyaide uiss snle op se|jusd sej anb ssiasy - [ ‘pauslybl] A|21Nd3S 3¢ 01 sqOUY| JUBWISNIPY YIBYD « =
"99|9AIU 159 dUIYDRU B| DINSSE _son_mch 97+ W_ *9140s31 Jod sepeuoidde pepunbas ap mm:>%_u se| Emn_ﬁﬂ :o_w:mu el w%:cmsu ‘B £ ‘suld papeoT buuds A1ajes uo Hunli4 pue uoisua] ¥y « D
‘sabewuiop "BPE|IAIU RS eUINbEW B] 3nb 3sieinbase eied 3siAdY « (o) "P3J2A3] SI DUIYDBWI D) 2INSUS 0 }I3YD
s9p J2)IA9 Inod 9]0suod e| sindap [19]0S NP $1D34IP SUOARI S3] J9IAD,P 13 sapInbi| s3] zaubio|g « “ souep JeyIAe eled ‘ejosuod ej iod epefa|yai e3D3IP JBjOS Zn| B| 3p 24334 A sopinbyj so| sopefsje ebuaiue| - [iile) ‘sabewep ploAe 0] 3|0SU0D W0} JYBIUNS 10311 ploAe pue Aeme spinbij daay « x
JUSLISIRIPIWIWI SUIYIIP NO $395N $53391d $3] S93N0) Jdde|dwiay « 5] *e}04 0 epe)sebsap ajied Jainbjend djuswelepawiul ade|dwiasy - =4 “Aj93eIpawiwi syied ulo} 1o uiom Aue ddejday «
*(*239 ' Ja12e Ud spoddns ‘ SnoyYdINoeD US side| ‘SUINOG ‘SNOIDY ) JUSWSPI|OS Za1Ids 33 zaydadsu| « ] *(232 ‘01908 9p sap0dos ‘oydned op sejjised ‘sousad ‘seiany) uaiq soRipLide A SojasIARY m_ *("219 ‘s1avpdeIg [931S ‘sped Jaqqny ‘sjog ‘SINN) A[2.ndas uaiybiy pue 10adsu) « F5l
N31a1L0N0 [+ olvia Allvq =)
*sanb1i33]9 syuawadinba s3] Jns adueUUIRW 3P S2INPID0. $3] J9NIBYS,P JUBAR UOIRIUSWI[R, 02143233 odinba |ap ojuaiwiuajURW 3P OJUBIWIPd0Id J13INbjend Jez|jeal “Juawdinbg |ed1323|3 uo sainpadoid adueusjulew Aue bujwiopad =
E 9 S9| P P? | P 1e.p 3| 1°p P P | | P )
UOPJ0D 3] Z3YDURIGIP 13 9LNIIS 3P $9J2 59| 59IN0) Jawddns e za||19A - NOILNILLY 9P $3)UE 0D1I1I| 3|qeD [2 JBIIBU0ISIP A peplinbas ap saAe|| se| Jelnjai ap 9sa1nbasy INOIDNYIIYd 21049 pi0d samod ayy bnjdun pue sAsy A1a5es Aue 9A0WSI 0) 21ns e NOLLNYD [




PRODUCT SAFETY

WARNING: Before using this equipment you should consult with your personal physician to
see if the Ironman Power Tower is appropriate for you. Do not use this equipment without
your physician’s approval. Do not use this equipment if you have any of the following
conditions or ailments:
® Extreme obesity
Glaucoma, retinal detachment or conjunctivitis
Pregnancy
Spinal injury, Cerebral Sclerosis, or acutely swollen joints
Middle ear infection
High blood pressure, Hypertension, Recent stroke or Transient ischemic attack
Heart or circulatory disorders for which you are being treated
Hiatus hernia or Ventral hernia
Bone weaknesses including Osteoporosis, Unhealed fractures, Modularly pins, or Surgically
implanted orthopedic supports
® Use of anti-coagulants including Aspirin in high doses
The Maximum Weight Capacity for this product is 400lbs/181kgs.

Read all instructions carefully before assembling operating this product. Retain this
owner’s manual, do not remove any safety labels from the machine and keep the original
purchase receipt for future reference.

This Power Tower was designed and built for optimum safety. However, certain precautions apply
whenever you operate this exercise equipment. Be sure to read the entire manual before
assembling and operating this equipment. Also, please note the following safety instructions:

1. Consult your physician or other health care professionals before using this Power Tower.

2. Always wear proper exercise apparel when using this equipment. Use care when getting on or
off the unit.

3. If at any time you feel faint, light-headed, or dizziness while operating this equipment, stop
exercising immediately and contact your physician. You should also stop exercising if you
are experiencing pain or any kind of discomfort.

4. Keep children and pets away from this equipment at all times.

5. Only one person should use this equipment at a time.

6. Make sure your equipment is correctly assembled before you use it. Be sure all screws, nuts,
and bolts are tightened prior to use. Check screws, nuts, and bolts are tight on a weekly basis.

7. Do not operate this or any exercise equipment if it is damaged.

8. Wait 2 hours after eating before using this exercise equipment. If you get nauseous, stop
exercising as soon as you feel queasy.

9. This product should be placed on a flat surface when using. A mat or other covering material
on the ground is recommended. For indoor use only, do not use outdoors or near water.

10. Keep hands and feet away from any moving parts. Do not insert any object into any openings
on the equipment.

11. Keep loose clothes, jewelry, limbs and long hair away from moving parts.

12. Children under the age of 12 should not use this fithess equipment.

13. Children from 12 to 18 should have adult supervision.



ASSEMBLY PREPARATION

Warning: It is highly recommend that you have assistance during the assembly of the IRONMAN

strength equipment.

1. Tools for assembly:
General tools you may needed for the assembly of the IRONMAN strength equipment.
e Metric Allen Key Set
Metric Wrench Set and Adjustable Wrench
Flat Screwdrivers

Phillips Screwdrivers
Rubber Mallet
¢ Silicone Spray Oil

Insert bolts into the frame as illustrated in the drawing of each of the steps.

Hand-tighten the bolts, nuts, and screw during assembly. Hand-tightening will allow for easily
aligning the parts during assembly. Tighten all the hardware once the entire unit has been
completely assembled.

4. ltis highly recommended that a professional installer assembles the IRONMAN strength
equipment. But, with the proper assistance, the right tools, and strictly following the assembly
steps, and given enough time; the assembly of the unit can be achieved without professional
help.

Thoroughly read each step before proceeding to assemble the items of that step.
To aid in assembly of the equipment, the hardware pack (bolts, nuts, washer...etc.) have been
presorted according to their corresponding steps. See Hardware Pack page.

7. When the equipment is fully assembled check all the functions for correct operation. Consult the
manual if you experience any issues, or for further help please contact our service department.

See page 2.









HARDWARE PACK

2866

STEP 1 STEP3 STEP 6

) X 4pcs @X 8pcs @X 4pcs I

STEP 2 M8x70mm ‘ H

E M12x80mm ‘ E M1 2x85mm ‘ M12x80mm ‘
E M12x80mm ‘ (DX 6pcs GIX 12pcs (76)X 6pcs M12x80mm ‘
E M12x80mm ‘ STEP 4 M12x80mm ‘
= @HmeZSmmﬂ @EwaZSmmﬂ -
E M12x80mm ‘ M12x80mm ‘
X 2pcs X 2pcs @ X 2pcs
~

(L DI I I T (L DI DI TI0T T

E E M8x70mm \ ﬂ
M12x80mm L M12x80mm
i E M8x70mm \ ﬂ H
M12x80mm ‘ i M12x80mm ‘
E E M8x70mm \ ﬂ
E M12x80mm ‘ (199X 4pcs (56) X 4pcs(57) X 4pes M12x80mm ‘
E | E M12x80mm ‘
M12x80mm ‘ M12x80mm ‘
- i L
)X 4pcs @X 8pcs X 4pcs M12x80mm
(D)X 8pcs (62X 16pcs(76)X 8pes
STEP3 E
M M12x80mm ‘ ﬁ) ﬁ)
E M12x85mm ‘ B
M E M12x80mm ‘
E M12x85mm ‘ L
i (1)X 4pes (52X 8pcs (18)X 4pcs
E M12x85mm STEP 5
I E M8x25mm @X 1pc$ X1 pcs
M12x85mm ‘ L (57X 1pcs
| E M8x70mm \ H — —
M12x85mm ‘ -
Ll E M8x70mm ‘ H
(19X 2pcs X ZpCS@X 2pcs X2pcs

wrench X 2pcs




PART LIST

Part#

Description Q'ty. Part# Description Q'ty.

A | Base Beam 2 52 | Washer D13.5xD24x2.5 52

B Lower Post 2 56 | Washer D16xD8.4x1.6 7

C Upper Crossbeam 1 57 gﬁrzmsgx\év:jiezr ’ 7
Spring Washer

D Lower Crossbeam 1 58 D?S.A?xm 0.9%2.6 2

E | Adjustable Handlebar 2 76 | Nylon Nut M12 26

F Wide Grip Pull Up Bar 2 103 | Locking Pin ®8x107 2

G Close Grip Pull Up Bar 2 120 | Big End Cap ®70*®21*38 2

H Grip Post 2 131 | Domed End Cap ®32xt2.0 8

I-R | Right Dip Bar 1 132 | Domed End Cap ®50xt2.0 2

I-L | Left Dip Bar 1 133 | Round Cap ®25xt2.0 2

J Upper Post 2 158 E:gfgi;g;nd 2

K :Asooli';t(i;ﬁ;gate 2 190 | Footpad 90x65x5 2

L :Aoooliztéﬁggate 2 191 | Footpad 145x65x5 2

M Backrest 1 204 | Handgrip ®49x®55x250 2
Handgri

P | Forearm Pad 2 205 | 2 4):;) 3"2)( 200 2
Handgri

3 | Hex Bolt M8x1.25x25L 1 206 | - 1x?1>323x3 0 2
Handgri

7 | Hex Bolt M12x1.75x80L 20 | | 207 | = 1X§) 3‘;)( e 2

17 | Hex Bolt M12x1.75x85L 6 208 | Handgrip ®31x®38x300 4
Foam

18 | Hex Bolt M10x1.5x25L 2 222 Roller ®100*25*200 2

Hex Bolt Foam Roller Sleeve
19 M8x1.25x70L ° 223 ®100**®200*t1.0 2
51" | Washer D20xD10.5x2.0 2




STEP 1

1A. Attach the Lower Crossbeam (D) between the two Base Beams (A) and
two Mounting Plates (K) by using:

8 - (52) Washer D13.5xD24x2.5

4 - (7) Hex Bolt M12x1.75x80L

4 - (76) Nylon Nut M12

Thoroughly tighten the hardware once complete.
Tip: Install the Base Beams (A) with the Ironman logo facing outward.

Tip: The Lower Crossbeam (D) can be mounted in three different positions.
There are additional holes towards the rear of the holes which this step
instructs for assembly. If the Lower Crossbeam (D) is interfering with your
workout in the position this step recommends, try mounting the Lower
Crossbeam (D) to one of the other two positions. The Lower Crossbeam
must be installed in one of the available configurations.

Tip: The Base Beams (A) have holes at the front and rear for bolting the unit to the
floor.

10



m#

Wrench 2PCS

w00 5%

NO. 7 Hex Head Bolt NO. 76 Nylon Nut NO.52 Washer
M12x1.75x80L M12 4PCS D13.5xD24x2.5
4PCS 8PCS




T

2A. Attach both Lower Posts (B) to the two Base Beams (A) by using:
8 - (52) Washer D13.5xD24x2.5
4 - (7) Hex Bolt M12x1.75x80L
4 - (76) Nylon Nut M12

Thoroughly tighten the hardware once complete.




Wrench 2PCS

- il - ©

NO. 7 Hex Head Bolt NO. 76 Nylon Nut NO.52 Washer
M12x1.75x80L M12 4PCS D13.5xD24x2.5
4PCS 8PCS




STEP 3

3A. Insert one Upper Post (J) into the bracket of the Lower Post (B). Continue
holding the Upper Post (J) and align its holes with the holes of the Lower Post (B).
Insert three Hex Bolts (17) all the way through the Lower Post (B) and Upper Post
(J). Mount Upper Crossbeam (C) by inserting the threaded ends of the two Hex
Bolts (17) sticking out of Lower Posts (B) and Upper Post (J). Attach all three parts
by using:

6 - (52) Washer D13.5xD24x2.5

3 - (76) Nylon Nut M12

3 - (17) Hex Bolt M12x1.75x85L

Tip: Keep the rectangular tab on the Upper Crossbeam (C) facing
forward.

3B. Insert the second Upper Post (J) into the bracket of the other Lower Post (B).
Continue holding the Upper Post (J) and align its holes with the holes of the Lower
Post (B). Insert three Hex Bolts (17) all the way through the Lower Post (B), the
Upper Post (J) and the Upper Crossbeam (C). Attach all three parts by using:

6 - (52) Washer D13.5xD24x2.5
3 - (76) Nylon Nut M12
3 - (17) Hex Bolt M12x1.75x85L

Thoroughly tighten the hardware once complete.

o
R
>/ \0| &\
Q % “
\\s
\

Appearance upon compltion of Step 3.

14



Wrench 2PCS

NO. 17 Hex Head Bolt NO. 76 Nylon Nut NO.52 Washer
M12x1.75x85L M12 6PCS D13.5xD24x2.5
6PCS 12PCS

Y 44 .



STEP 4

4A. Attach the Forearm Pad (P) to the RIGHT Dip Bar (I-R) as in image AA-2,
using:

2 - (56) Washer D16xD8.4x1.6

2 - (57) Spring Washer D12.3xD8.1x2.1

2 - (19) Hex Bolt M8x1.25x70L

Thoroughly tighten the hardware once complete.

4B. Attach the RIGHT Dip Bar (I-R) to the RIGHT Lower Post (B) by using:
4 - (52) Washer D13.5xD24x2.5
2 - (76) Nylon Nut M12
2 - (7) Hex Bolt M12x1.75x80L

4C. Attach a Grip Post (H) to the RIGHT Dip Bar (I-R) by using:
1 - (51) Washer D20xD10.5xT2.0
1 - (58) Spring Washer D15.4xD10.2x2.6
1 - (18) Hex Bolt M10x1.5x25L

Thoroughly tighten the hardware once complete.

4D. Repeat these steps for assembling the LEFT Dip Post (I-L).

Tip: The right Dip Bar (I-R) is marked with an R sticker. The left Dip Bar (I-L)
is marked with and L sticker

Appearance upon completion of Step 4.

16



DOV &

Wrench 2PCS

1]

]

NO. 7 Hex Head Bolt NO. 76 Nylon Nut  NO.52 Washer
M12x1.75x80L M12 D13.5xD24x2.5
4PCS 4PCS 8PCS

O i ] ©

NO. 57 Spring Washer NO.19 Hex Bol NO.56 Washer
D12.3xD8.1x2.1 M8x1.25x70L D16xD8.4x1.6
4PCS 4PCS 4PCS

- O ©

NO.18 Hex Bolt NO.58 Spring Washer  NO.51 Washer
M10x1.5x25L D15.4xD10.2x2.6 D20xD10.5x2
2PCS 2PCS 2PCS

4,




STEP 5

5. Attach the Backrest (M) to the Upper Crossbeam (C) at the (A) by first
aligning the screw holes and hand tightening the hardware listed below into
place. Once all hardware has been inserted, fasten the hardware tightly.

2 - (19) Hex Bolt M8x1.25x70L

1 - (3) Hex Bolt M8x1.25x25L

3 - (57) Spring Washer D12.3xD8.1x2.1

3 - (56) Washer D16xD8.4x1.6

Thoroughly tighten the hardware once complete.

18



Wrench 1PC

NO.19 Hex Bolt
M8x1.25x70L
2PCS

-

NO.3 Hex Bolt NO.57 Spring Washer NO.56 Washer
M8x1.25x25L D12.3xD8.1x2.1 D16xD8.4x1.6
1PC 3PCS 3PCS




STEP 6

6A. Insert both Wide Grip Pull Up Bars (F) into the slots at the top of the
Upper Posts (J) and attach by using:

4 - (7) Hex Bolt M12x1.75x80L

8 - (52) Washer D13.5xD24x2.5

4 - (76) Nylon Nut M12

6B. Attach the Close Grip Pull Up Bars (G) and Mounting Plates (L) to Upper
Posts (J) by using:

4 - (7) Hex Bolt M12x1.75x80L

8 - (52) Washer D13.5xD24 x2.5

4 - (76) Nylon Nut M12
Thoroughly tighten the hardware once complete.

6C. Insert the Adjustable Handlebars (E) into the lowest set of holes marked @
and (B), secure them into place by using:
2 - (103) Locking Pin ®8*10

20



NO.52 Washer
D13.5xD24x2.5
16PCS

NO. 76 Nylon Nut
M12x1.75x12T
8PCS

8PCS

AA-4

NO. 7 Hex Head Bolt
M12x1.75x80L

Wrench 2PCS

NO. 103 Locking Pin
®8x107 2 PCS




ADJUSTMENT

Grip Post Adjustment:
The Grip Posts (H) have two positions for mounting to the structure. For your comfort
choose the position that suits the length of your forearm the best.

Adjustable Handlebar Adjustments:
The Adjustable Handlebars (E) can be used in any of the 1 inch holes available
along the frame to allow for a variety of exercises.

Warning: Always make sure that each Adjustable Handlebar (E) is
securely held in place with a Locking Pin (103) before performing an
excise with them. Also ensure that the pin is positioned such that the end
with the ring is NOT pointing downward, as the pin may fall out if oriented
differently.

22



WARRANTY

MANUFACTURER'S LIMITED WARRANTY
Paradigm Health & Wellness guarantees to the original purchaser that this product is free
from defects in material and workmanship when used for the purpose intended, under the
conditions that it has been installed and operated in accordance with Paradigm’s Owner’s
Manual. Paradigm’s obligation under this warranty applies to the following:

COMPONENT LENGTH OF WARRANTY
All Components Limited Lifetime Guarantee for home use only

Exclusions from Warranty Coverage:
Paradigm does not warrant against and is not responsible for, and no implied warranty shall be
deemed to cover, any product failure, product malfunction, or damages attributable to:

1.

Improper installation and/or failure to abide by Paradigm’s installation guidelines;

2. Use of this product beyond normal home use, or in an application for which it was not designed.
3. All exchanged parts and Products replaced under this limited warranty will become the property

of Paradigm Health and Wellness.

4. Damage caused by vandalism, accidents, inadequate maintenance, or by animals.
5. Any act of Nature (such as fire, flooding, snow, ice, hurricane, earthquake, lightning or other

natural disaster), environmental condition (such as air pollution, mold, mildew, etc.), or staining
from foreign substances (such as dirt, grease, oil, etc.).

6. Normal weathering due to exposure to sunlight, weather and atmosphere which can cause

colored surfaces to, among other things, flake, rust, accumulate dirt or stains.

7. Improper operation, alteration, handling, storage, abuse or neglect of the product.

Paradigm, using its sole discretion, will either repair or replace free of charge any part(s)
proven to be defective under normal home use. Any repair or replacement shall provide
no new warranty coverage, but shall retain only the remaining portion of the original
product’s warranty. This warranty is offered only to the original purchaser and is not

t

ransferable. Proof of original purchase is required.

Ordering Replacement Parts
Replacement parts can be ordered by emailing our customer service department:

Service@paradigmhw.com

Open Daily 8:00 AM - 5:00 PM (PST).
When ordering replacement parts please have the following information ready:
1. Owner’s Manual
2. Model Number
3. Description of Parts
4. Part Number
5. Date of Purchase

23



PART REQUEST FORM

Paradigm Health & Wellness, Inc.

EMAIL THIS FORM WITH YOUR RECIEPT OF PURCHASE TO
Service@paradigmhw.com *

NAME:

ADDRESS:
ZIP

CITY STATE

TELEPHONE: (Day)

(Night)

SERIAL#:

MODEL#:

PURCHASE DATE:

PLACE OF PURCHASE:

PART # DESCRIPTION QTY

“YOUR ORDER WILL BE PROCESSED WITHIN 3 BUSINESS DAYS”
* This form can also be faxed in Fax #: 626-810-2166

24



